
1.次の人は服用前に医師、薬剤師又は登録販売者に相談してく
ださい

2.服用後、次の症状があらわれた場合は副作用の可能性がある
ので、直ちに服用を中止し、この文書を持って医師、薬剤師
又は登録販売者に相談してください

ある。

手足のだるさ、しびれ、つっぱり感や
こわばりに加えて、脱力感、筋肉痛が
あらわれ、徐々に強くなる。

　偽アルドステロン症、
ミオパチー

3.服用後、次の症状があらわれることがあるので、このような症状
の持続又は増強が見られた場合には、服用を中止し、この文書
を持って医師、薬剤師又は登録販売者に相談してください
　　下痢
4.１週間位服用しても症状がよくならない場合は服用を中止し、
この文書を持って医師、薬剤師又は登録販売者に相談してく
ださい

5.長期連用する場合には、医師、薬剤師又は登録販売者に相談
してください

体力中等度なものの次の諸症：便秘、便秘に伴う頭重・のぼせ・湿
疹・皮膚炎・ふきでもの（にきび）・食欲不振（食欲減退）・腹部膨
満・腸内異常醗酵・痔などの症状の緩和



TS05-S

無水ボウショウ0.5gより抽出。

（4）ビンの中の詰物は、輸送中に錠剤が破損するのを防ぐためのもの
です。開栓後は不要となりますのですててください。

（1）直射日光の当たらない湿気の少ない涼しい所に密栓して保管して
ください。

添加物として、アルファー化デンプン、ステアリン酸Mg、クロス
CMC-Na、二酸化ケイ素、セルロースを含有する。

（5）使用期限を過ぎた製品は服用しないでください。

https://www.pmda.go.jp/



‭Made in Japan　Category 2 OTC medicine‬

‭“Kracie” Kampo‬
‭Wakamatsu Kampo Laxative Tablets‬

‭(72 tablets)‬

‭Ingredients‬

‭The daily dose of 6 tablets (300 mg/tablet) contains 1,100 mg of Choijokito extract powder‬
‭from the following mixed crude drugs;‬
‭Rhubarb 2.5 g, Glycyrrhiza 1.0 g, Anhydrous Sodium Sulfate 0.5 g.‬
‭As inactive ingredients, this medicine contains Magnesium Stearate, Croscarmellose‬
‭Sodium, Silicon Dioxide, Alpha-Starch and Cellulose.‬

‭(Precautions relating to Ingredients)‬
‭(1) The rhubarb contained in this medicine may make urine appear orange or red.‬
‭(2) Due to this medicine's use of extract from natural ingredients (crude drugs), there may be‬
‭slight color variations between tablets.‬

‭Indications‬

‭Following symptoms in persons with moderate physical strength: Constipation, heavy head,‬
‭hot flashes, eczema/dermatitis, pimple (acne), loss of appetite (anorexia), and fullness of‬
‭abdomen associated with constipation, abnormal fermentation in the intestines, and‬
‭hemorrhoids.‬

‭Dosage and administration‬

‭Take the following dosages 2 times a day with water or warm water before or between‬
‭meals.‬
‭Adults (15 years and over) - 3 tablets‬
‭14 - 7 years - 2 tablets‬
‭7 - 5 years - 1 tablets‬
‭Less than 5 years - Do not use‬

‭(Precautions of Dosage and Administration)‬
‭When allowing children to take the medicine, a guardian must be present to watch and tell‬
‭such them how to take it.‬

‭Precautions for use‬

‭When not to use the product‬



‭(If you do not follow these instructions, the current symptoms may worsen or adverse‬
‭reactions are more likely to occur.)‬
‭1. This medicine should not be taken together with the following medicines:‬
‭Other cathartic agents.‬
‭2. Nursing women should either not take this medicine or stop nursing while taking this‬
‭medicine.‬

‭Consultation‬
‭1. The following persons should contact a physician, pharmacist, or registered salesperson‬
‭for a consultation before administration.‬
‭(1) Patients undergoing medical treatment from a physician.‬
‭(2) Pregnant women or women suspected of being pregnant.‬
‭(3) Persons who is physically weak (declining of physical strength or constitutional‬
‭weakness).‬
‭(4) Persons with weak stomach and intestine who have a tendency to diarrhea, diarrhea with‬
‭severe abdominal pain.‬
‭(5) Elderly.‬
‭(6) Persons with the following symptoms: Edema.‬
‭(7) Persons diagnosed as having the following: Hypertension, heart disease, kidney disease.‬
‭2. If the following symptoms are observed after taking this drug, these may be adverse‬
‭reactions, so immediately discontinue the use of this drug, and show this document to your‬
‭physician, pharmacist, or registered salesperson for a consultation.‬
‭Affected areas: Symptoms‬
‭Gastrointestinal system: Diarrhea with severe abdominal pain, abdominal pain‬
‭The following serious symptoms may occur in rare cases, immediately seek medical aid.‬
‭Symptom names: Symptoms‬
‭Pseudoaldosteronism, myopathy: In addition to listlessness, numbness, stretched feeling,‬
‭and stiffness of hands and feet, feeling of weakness and muscular pain will appear and‬
‭gradually progress.‬
‭3. The following symptoms may be observed after taking this drug. If these symptoms persist‬
‭or worsen, discontinue the use of this drug, and show this document to your physician,‬
‭pharmacist, or registered salesperson for a consultation.‬
‭Diarrhea‬
‭4. When symptoms do not improve even after taking the medicine for about 1 month, stop‬
‭taking this medicine and consult a physician, pharmacist or registered salesperson, being‬
‭sure to take this instruction leaflet with you.‬
‭5. If you take this medicine for a long time, consult a physician, pharmacist, or registered‬
‭salesperson.‬


